

TEST REPORT No. V-144/18

Number of original report 2, number of copies 0

Page 1 out of 2

The 25th of June, 2018

(Date)

 CUSTOMER **OAO „Zavod keramzitovogo gravija Novolukoml“, Novolukoml, Belarus**
 (company name and address)

 MANUFACTURER _____
 (If not match with the customer, name and address of the producing company)

 TEST OBJECT **AGGREGATE (EXPENDED CLAY) 0/20, STB EN 13055-1:2003**
 (Name, reference No. or description of normative document, product identifiers)

 SAMPLES DELIVERY DATE **04 06 2018**

 TEST DATE **11 06 2018 – 18 06 2018**

 TEST LOCATION **JSC „Konstrukciju bandymo centras“, Sodu str. 14, LT-01313 Vilnius**

 SAMPLES SELECTED **and delivered by customer (sampling act No. 6, dated 18.04.2018)**
 (act number, date)

 TEST ACCORDING TO **LST EN 1744-1:2009+A1:2013 7; 11; 12 ch.**
 (testing ND or method description)

 Deviations from the testing methods _____
 (if any were)

TESTING RESULTS are presented in the test report's page 2.

Test results are valid only for above-mentioned objects. Test report can be duplicated or reprinted only fully. Part of the test report can be duplicated or distributed with permission of the laboratory.

 Other information **none**

 Supplements: **sampling act No. 6, dated 18.04.2018**

Регистрационный № **120**



AGGREGATE (EXPENDED CLAY) 0/20

Content of water-soluble chloride (LST EN 1744-1:2009+A1:2013 7 ch.)

Sample No.	Content of water-soluble chloride, %	Mean value, %
1	0,0003	< 0,001
2	0,0003	

Content of acid-soluble sulphate (LST EN 1744-1:2009+A1:2013 12 ch.)

Sample No.	Content of acid-soluble sulphate, %	Mean value, %
1	0,004	< 0,1
2	0,003	

Content of total sulphur (LST EN 1744-1:2009+A1:2013 11 ch.)

Sample No.	Content of total sulphur, %	Mean value, %
1	0,055	< 0,1
2	0,052	

The test was carried out by chemist Liudmila Daukšienė

The test report was drawn up by supervisor of testing Natalija Rumianceva



Head of KBC Vilnius laboratory

Liudmila Daukšienė

/ signature, name, surname /

